F2 Labs

16740 Peters Road

Middlefield, Ohio 44062

United States of America

www.f2labs.com CERTIFICATION TEST REPORT

Manufacturer: PCTEL, Inc
471 Brighton Drive
Bloomingdale, lllinois 60108-3102 USA

Applicant: Same as Above
Product Name: Remote Access Point
Product Description: Rugged 802.11ac Access Point

Operating Voltage/Freq.
of EUT During Testing: 120V/60 Hz; POE 48VvDC

Model: AP-WIFI-1200-US
FCC ID: NYPWIFIAP1200
Testing Commenced: 2021-10-12
Testing Ended: 2022-03-29

Summary of Test Results: In Compliance

The EUT complies with the EMC requirements when manufactured
identically as the unit tested in this report, including any required
modifications. Any changes to the design or build of this unit subsequent
to this testing may deem it non-compliant.

Rule(s):
e FCC Part 15 Subpart E — Unlicensed National Information Infrastructure Devices, Section
15.407 General technical requirements
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1.1

1.2

20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

ADMINISTRATIVE INFORMATION

Measurement Location:
F2 Labs in Middlefield, Ohio. Site description and attenuation data are on file with the FCC's
Sampling and Measurement Branch at the FCC Laboratory in Columbia, MD.

Measurement Procedure:

All measurements were performed according to ANSI C63.10:2013 and recommended FCC
measurement procedures under Section 15.407 and in KDB789033 v02r01. A list of the
measurement equipment can be found in Section 6.
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

1.3 Uncertainty Budget:

The uncertainty in EMC measurements arises from several factors which affect the
results, some associated with environmental conditions in the measurement room, the
test equipment being used, and the measurement techniques adopted.

The measurement uncertainty budgets detailed below are calculated from the test and
calibration data and are expressed with a 95% confidence factor using a coverage factor
of k=2. The Uncertainty for a laboratory are referred to as Ulab. For Radiated and
Conducted Emissions, the Expanded Uncertainty is compared to the Ucispr values to
determine if a specific margin is required to deem compliance.

Ulab
Measurement Range Combiqed Expandgd
Uncertainty | Uncertainty
Radiated Emissions <1 GHz @ 3m 2.54 5.07dB
Radiated Emissions <1 GHz @ 10m 2.55 5.09dB
Radiated Emissions 1 GHz to 2.7 GHz 1.81 3.62dB
Radiated Emissions 2.7 GHz to 18 GHz 1.55 3.10dB
AC Power Line Conducted Emissions, 150kHz to 30 MHz 1.38 2.76dB
AC Power Line Conducted Emissions, 9kHz to 150kHz 1.66 3.32dB
Ucispr
Measurement Range Expand_ed
Uncertainty
Radiated Emissions <1 GHz @ 3m 5.2dB
Radiated Emissions <1 GHz @ 10m 5.2dB
Radiated Emissions 1 GHz to 2.7 GHz Under Consideration
Radiated Emissions 2.7 GHz to 18 GHz Under Consideration
AC Power Line Conducted Emissions, 150kHz to 30 MHz 3.6dB
AC Power Line Conducted Emissions, 9kHz to 150kHz 4.0dB

If Ulab is less than or equal to Ucispr, then:
e compliance is deemed to occur if no measured disturbance exceeds the disturbance limit;
¢ non-compliance is deemed to occur if any measured disturbance exceeds the disturbance limit.

If Ulab is greater than Ucispr in table 1, then:

e compliance is deemed to occur if no measured disturbance, increased by (Ulab — Ucispr),
exceeds the disturbance limit;

¢ non-compliance is deemed to occur if any measured disturbance, increased by (Ulab — Ucispr),
exceeds the disturbance limit.

Note: Only measurements listed in the tables above that relate to tests included in this Test
Report are applicable.
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Order Number: F2P19923A

1.4 Document History

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Document Number Description Issue Date Appé?/ved
F2P19923A-12E First Issue 2022-03-29 K. Littell
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Order Number: F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

2 SUMMARY OF TEST RESULTS

Note: Results below apply to Straddle Channels for OFDM, HT20, HT40 & HT80.

Test Name

Standard(s)

Results

Occupied Bandwidth

CFR 47 Part 15.407(e) / Part 15.209 / KDB789033 Complies

CFR 47 Part 15.407(a)(1)(iv) / Part 15.407(a)(3) /

Emissions

Output Power KDB 789033 Complies
Power Spectral Density CFR 47 Part 15.4OIZ(Da%(71E)3(9i\C/))3/3Part 15.407(a)(3) / Complies
Radiated Spurious CFR 47 Part 15.205 / KDB789033 Complies
Emissions
Conducted Spurious CFR 47 Part 15.407(b)(1,4) Complies

Voltage Variations
(Frequency Stability)

CFR 47 Part 15.31(e)

*Not required in test report per KDB 789033 Sec Il A 3.

Modifications Made to the Equipment

None
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Order Number: F2P19923A Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

3 TABLES OF MEASURED RESULTS

OCCUPIED BANDWIDTH UNII 2C
Channel Frequency (MHz) Power Setting pi Limit
(MHz2)
Modulation: OFDM
High 5720 15 15.868 > 500kHz
Modulation: HT20
High 5720 15 16.829 > 500kHz
Modulation: HT40
High 5710 17 36.26 > 500kHz
Modulation: HT80
High 5690 17 29.0 > 500kHz
OCCUPIED BANDWIDTH UNII 3
Channel Frequency (MHz) Power Setting ‘el Limit
(MHz2)
Modulation: OFDM
High 5720 20 3.315 > 500kHz
Modulation: HT20
High 5720 20 3.940 > 500kHz
Modulation : HT40
High 5710 17 3.383 > 500kHz
Modulation : HT 80
High 5690 17 3.165 > 500kHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C Port 1 (Non-Beamforming Mode)

Modulation: OFDM

Channel Measured Power Limit E..LR.P. Limit
Frequency (MHz) /
) E..LR.P E.LR.P
Power Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High
5720 (16) 29.85 14.75 199.5 23 149.62 21.75 1000 30
Modulation: HT20
Channel Measured Power Limit E..LR.P. Limit
Frequency (MHz) /
. E.LR.P E.LR.P
Power Setting mw dBm mwW dBm mwW dBm (mwW) (dBm)
High
5720 (15) 28.97 14.62 199.5 23 145.2 21.62 1000 30
Modulation: HT40
Channel Measured Power Limit E..LR.P. Limit
Frequency (MHz) /
. E.LR.P E.LR.P
Power Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
High
5710 (17) 37.58 15.75 199.5 23 188.4 22.75 1000 30
Modulation: HT80
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
) E.LR.P E.LR.P
Power Setting mw dBm mw dBm mw dBm (mW) (dBm)
High
5690 (17) 36.81 15.66 199.5 23 180.3 22.66 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C Port 2 (Non-Beamforming Mode)

Modulation: OFDM
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High 5720 (16) 26.7 14.26 199.5 23 133.7 21.26 1000 30
Modulation: HT20
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High 5720 (15) 26.0 14.16 199.5 23 130.6 21.16 1000 30
Modulation: HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
High 5710 (17) 33.81 15.29 199.5 23 169.4 22.29 1000 30
Modulation: HT80
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High 5690 (17) 33.19 15.21 199.5 23 166.4 22.21 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C Port 1 (Reduced for Beamforming Mode)

Modulation: OFDM

Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mwW dBm mwW dBm mwW dBm E(r|r1\|7V)P IidIBITnI)D
High
5720 (14) 21.68 13.36 199.5 23 108.64 20.36 1000 30
Modulation: HT20
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mw dBm mw dBm mwW dBm E(r|r1\I7v;D I%dIBITnI)D
High
5720 (14) 24.04 13.81 199.5 23 120.50 20.81 1000 30
RF OUTPUT POWER UNII 2C Port 2 (Reduced for Beamforming Mode)
Modulation: OFDM
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mwW dBm mwW dBm mwW dBm E(r|r1\|7V)P IidIBITnI)D
High
5720 (14) 24.49 13.89 199.5 23 122.74 20.89 1000 30
Modulation: HT20
Channel Measured Power Limit E.l.LR.P. Limit
Frequency (MHz) /
Power Setting mw dBm mw dBm mw dBm E(r|r1\|7V)P IidIBITnI)D
High
5720 (14) 23.6 13.73 199.5 23 118.30 20.73 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C SUMMING PORT 1 AND PORT 2 (Beamforming)

Modulation: OFDM

Frequency Measure and Sum I . E‘I‘.R'P‘ -
(MHz) / (Summing port 1 and port 2) Ll ;é%ﬁt;;?g sgii) Lt
Spgt\fi’re]r Port 1 Port 2 Summed | Summed mw dBm mw dBm mw dBm

9 mwW mwW mwW dBm
5720 21.68 24.49 46.17 16.64 100 20 461.31 26.64 1000 30
Modulation: HT20
E.l.LR.P.

Frequency Measure and Sum - . . -
(MHz) / (Summing port 1 and port 2) Ll ;é%ﬁt;;?g sgii) Lt
Spgt\fi’re]r Port 1 Port 2 Summed | Summed mw dBm mw dBm mw dBm

9 mwW mwW mwW dBm
5720 24.04 23.60 47.64 16.78 100 20 476.43 26.78 1000 30
Modulation: HT40
E.l.LR.P.

Frequency Measure and Sum . . . -
(MHz) / (Summing port 1 and port 2) Ll a(gécrgj:;?g sgii) Lt
Spgt\fi’re]r Port 1 Port 2 Summed | Summed mw dBm mw dBm mw dBm

9 mwW mwW mwW dBm
5710 37.58 33.81 71.39 18.53 100 20 712.85 28.53 1000 30
Modulation: HT80
E.l.LR.P.

Frequency Measure and Sum - . . -
(MHz) / (Summing port 1 and port 2) Ll ;é%ﬁt;;?g sgii) Lt
Spgt\fi’re]r Port 1 Port 2 Summed | Summed mw dBm mw dBm mw dBm

9 mwW mwW mwW dBm
5690 36.81 33.19 70.00 18.45 100 20 699.84 | 28.45 1000 30
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 Port 1 (Non-Beamforming Mode)

Modulation: OFDM

Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
) E.LR.P E.LR.P
Power Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High
5720 (16) 6.75 8.29 794 29 33.8 15.29 3162 35
Modulation: HT20
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) / ELRP | E.IRP
Power Setting mw dBm mw dBm mwW dBm (MW) (dBm)
High
5720 (15) 7.71 8.87 794 29 38.6 15.87 3162 35
Modulation: HT40
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
) E.LR.P E.LR.P
Power Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High
5710 (17) 3.53 5.48 794 29 17.7 12.48 3162 35
Modulation: HT80
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
. E.LR.P E.LR.P
Power Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
High
5690 (17) 1.52 1.83 794 29 7.64 8.83 3162 35
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 Port 2 (Non-Beamforming Mode)

Modulation: OFDM
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High 5720 (16) 5.5 7.42 794 29 27.67 14.42 3162 35
Modulation: HT20
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High 5720 (15) 6.62 8.21 794 29 33.19 15.21 3162 35
Modulation: HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
High 5710 (17) 3.19 5.04 794 29 16.0 12.04 3162 35
Modulation: HT80
Fr(mt_:g)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
High 5690 (17) 1.43 1.54 794 29 7.14 8.54 3162 35
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 Port 1 (Reduced for Beamforming Mode)

Modulation: OFDM

Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mwW dBm mwW dBm mwW dBm E(r|r1\|7V)P IidIBITnI)D
High
5720 (14) 4.26 6.29 199.5 23 21.33 13.29 1000 30
Modulation: HT20
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mw dBm mw dBm mw dBm E(r|r1\I7v;D I%dIBITnI)D
High
5720 (14) 4,98 6.97 199.5 23 24.95 13.97 1000 30
RF OUTPUT POWER UNII 3 Port 2 (Reduced for Beamforming Mode)
Modulation: OFDM
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mwW dBm mwW dBm mwW dBm E(r|r1\|7V)P IidIBITnI)D
High
5720 (14) 3.99 6.01 199.5 23 20.00 13.01 1000 30
Modulation: HT20
Channel Measured Power Limit E.LR.P. Limit
Frequency (MHz) /
Power Setting mw dBm mw dBm mw dBm E(r|r1\|7V)P IidIBITnI)D
High
5720 (14) 4.61 6.64 199.5 23 23.12 13.64 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 SUMMING PORT 1 AND PORT 2 (Beamforming)

Modulation: OFDM

Frequency Measure and Sum E.I.R.P.
(MHz) / (Summing port 1 and port 2) Lt (including 3d.B Lt
aggregate gain)
Povyer Port 1 Port 2 Summed | Summed
Setting mw mw mw dBm mw dBm mw dBm mwW dBm
5720 4.26 3.99 8.25 9.16 100 20 82.41 19.16 1000 30
Modulation: HT20
E.LR.P.
Frequency Measure and Sum - . . -
(MHz) / (Summing port 1 and port 2) Lt (including 3d.B Lt
aggregate gain)
Povyer Port 1 Port 2 Summed | Summed
Setting mw mw mw dBm mwW dBm mw dBm mwW dBm
5720 4.98 461 9.59 9.82 100 20 95.94 19.82 1000 30
Modulation: HT40
E.LR.P.
Frequency Measure and Sum . . . -
(MHz) / (Summing port 1 and port 2) Limit (including 3d.B Limit
aggregate gain)
Povyer Port 1 Port 2 Summed | Summed
Setting mw mw mw dBm mwW dBm mw dBm mwW dBm
5710 (15) 3.53 3.19 6.72 8.27 100 20 67.14 18.27 1000 30
Modulation: HT80
E.LR.P.
Frequency Measure and Sum - . . -
(MHz) / (Summing port 1 and port 2) Limit (including 3d.B Limit
aggregate gain)
Povyer Port 1 Port 2 Summed | Summed
Setting mw mw mw dBm mw dBm mw dBm mwW dBm
5690 (15) 1.52 1.43 2.95 4.69 100 20 29.44 14.69 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 2C- Port 1 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured PSD (dbm) Limit (dbm)
Modulation: OFDM
High | 5720 | 4.79 | 10
Modulation: HT20
High | 5720 | 4.48 | 10
Modulation : HT40
High | 5710 | 2.02 | 10
Modulation HT80
High | 5690 | -1.59 | 10
POWER SPECTRAL DENSITY UNII 2C- Port 2 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured PSD (dbm) Limit (dbm)
Modulation: OFDM
High | 5720 | 4.27 | 10
Modulation: HT20
High | 5720 | 3.94 | 10
Modulation: HT40
High | 5710 | 1.50 | 10
Modulation: HT80
High | 5690 | -2.64 | 10
POWER SPECTRAL DENSITY UNII 2C- Port 1 (Beamforming Mode)
Channel Frequency (MHz) Measured PSD (dbm) Limit (dbm)
Modulation: OFDM
High | 5720 | 3.33 | 10
Modulation: HT20
High | 5720 | 3.48 | 10
Modulation : HT40
High | 5710 | 2.02 | 10
Modulation HT80
High | 5690 | -1.59 | 10
POWER SPECTRAL DENSITY UNII 2C- Port 2 (Beamforming Mode)
Channel Frequency (MHz) Measured PSD (dbm) Limit (dbm)
Modulation: OFDM
High 5720 3.98 10
Modulation: HT20
High 5720 3.47 10
Modulation: HT40
High 5710 1.50 10
Modulation: HT80
High 5690 -2.64 10
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Order Number: F2P19923A Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

PSD UNII 2C SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING MIMO

Modulation: OFDM

Frequenc Measure and Sum Limit
(I\/(IJIE:z) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mw mw mw dBm 7
5720 3.33 3.98 2.15 2.50 4.65 6.67
Modulation: HT20
Frequenc Measure and Sum Limit
(|\/(|1|E|jz) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mwW mwW mwW dBm 7
5720 3.48 3.47 2.22 2.22 4.44 6.47
Modulation: HT40
Frequenc Measure and Sum Limit
(I\/?Hz) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mw mw mw dBm 7
5710 (15) 2.02 1.50 1.59 1.41 3.00 4.77
Modulation: HT80
Frequenc Measure and Sum Limit
(I\/?Hz) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mw mw mw dBm 7
5690 (15) -1.59 -2.64 0.69 0.54 1.23 0.89
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 3- Port 1 (Non-Beamforming Mode)
Channel | Frequency (MHz) | Measured PSD (dbm) | Limit (dbm)
Modulation: OFDM
High | 5720 | 1.9 | 30
Modulation: HT20
High | 5720 | 1.87 | 30
Modulation: HT40
High | 5710 | -0.92 | 30
Modulation: HT80
High | 5690 | -4.13 | 30
POWER SPECTRAL DENSITY UNII 3- Port 2 (Non-Beamforming Mode)
Channel | Frequency (MHz) | Measured PSD (dbm) | Limit (dbm)
Modulation: OFDM
High | 5720 | 0.91 | 30
Modulation: HT20
High | 5720 | 1.26 | 30
Modulation: HT40
High | 5710 | -1.26 | 30
Modulation: HT80
High | 5690 | -4.28 | 30
POWER SPECTRAL DENSITY UNII 3- Port 1 (Beamforming Mode)
Channel | Frequency (MHz) | Measured PSD (dbm) | Limit (dbm)
Modulation: OFDM
High | 5720 | 0.08 | 30
Modulation: HT20
High | 5720 | -0.68 | 30
Modulation: HT40
High | 5710 | -0.92 | 30
Modulation: HT80
High | 5690 | -4.13 | 30
POWER SPECTRAL DENSITY UNII 3- Port 2 (Beamforming Mode)
Channel | Frequency (MHz) | Measured PSD (dbm) | Limit (dbm)
Modulation: OFDM
High | 5720 | -0.24 | 30
Modulation: HT20
High | 5720 | -0.66 | 30
Modulation: HT40
High | 5710 | -1.26 | 30
Modulation: HT80
High | 5690 | -4.28 | 30
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

PSD UNII 3 SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING MIMO
Modulation: OFDM
Frequenc Measure and Sum Limit
(I\/(IJIE:z) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mwW mwW mwW dBm 26
5720 0.08 -0.24 1.01 0.95 1.96 2.92
Modulation: HT20
Frequenc Measure and Sum Limit
(I\/(IJIE:z) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mwW mwW mwW dBm 26
5720 -0.68 -0.66 0.86 0.86 1.72 2.36
PSD UNII 3 SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING MIMO
Modulation: HT40
Frequenc Measure and Sum Limit
(Nﬂl_'lz) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mwW mwW mwW dBm 26
5710/ 15 -0.92 -1.26 0.81 0.75 1.56 1.93
Modulation: HT80
Frequenc Measure and Sum Limit
(I\/(I]Hz) /y (Summing port 1 and port 2)
Power Settin Port 1 Port 2 Port 1 Port 2 Summed Summed
9 dBm dBm mwW mwW mwW dBm 26
5690 /15 -4.13 -4.28 0.70 0.4 1.10 0.41
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

4 ENGINEERING STATEMENT

This report has been prepared on behalf of PCTEL, Inc to provide documentation for the
testing described herein. This equipment has been tested and found to comply with Part
15.407 of the FCC Rules using ANSI C63.10 and KDB789033 standards. The test results
found in this test report relate only to the items tested.
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5.1

5.2

5.3

5.4

5.5

5.6

5.7

5.8

20200522
Report Number: F2P19923A-12E

Order Number: F2P19923A

EUT INFORMATION AND DATA

Equipment Under Test:

Product: Rugged 802.11ac Access Point

Model: AP-WIFI-1200-US
Serial No.: Proto 2

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Software Version: Linux ver. 4.4.60, GCC ver.5.2.0

FCC ID: NYPWIFIAP1200

Trade Name:
PCTEL, Inc

Power Supply:
PoE Supply: PhiHong POE29U-1AT(PL)

Applicable Rules:
CFR 47, Part 15.407, subpart E

Equipment Category:
Radio Transmitter-UNI|I

Antenna:
External, Detachable 7dBi Dipole

Accessories:

Device Manufacturer Model Number Serial Number
PoE Supply PhiHong POE29U-1AT(PL) None Specified
Tl Uart Interface PCTel, Inc None Specified None Specified
Antenna PCTel, Inc BOA24006NM None Specified
Laptop Dell Latitude E6430s 32Q24X1
Accessory Software/Version: T Z::Z:T;E;gji \\222 0

Testing Algorithm:

The EUT was set up in a test mode to continuously transmit at selected Straddle Channels

within the various UNII bands.

The EUT was powered by a client-supplied POE adaptor.
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

6 LIST OF MEASUREMENT INSTRUMENTATION
Equipment Type Asset Serial Calibration
quip yp Number Manufacturer Model Due Date
Number
Shielded Chamber . B83117-DF435-
2014 CL166-E AlbatrossProjects T261 UsS140023 2022-03-09
Temp/Hum. CL232 Extech 445814 01 2022-03-04
Recorder
Temp/Hum. CL261 Extech 445814 04 2022-03-19
Recorder
Agilent
Spectrum Analyzer CL138 . E4407B US41192779 2021-12-16
Technologies
Receiver CL151 Rohde & Schwarz ESU40 100319 2022-07-08
Receiver CL204 Rohde & Schwarz ESR7 101714 2022-07-07
Antenna, JB3 CL175 Sunol Sciences JB3 A030315 2022-09-14
Combination
Horn Antenna CL098 Emco 3115 9809-5580 2022-01-08
Horn Antenna CL114 AH Systems, Inc. SAS-572 237 2023-07-30
Pre-Amplifier CL189 Com-Power PAM-840A 461303 2022-09-09
Pre-Amplifier CL153 Agilent 83006-69007 MY39500791 2022-02-12
Pre-Amplifier CL250 Com-Power PAM-118A 18040011 2022-07-07
Amplifier
w/Monopole & 18" | CL163-Loop | A.H. Systems, Inc. EHA-52B 100 2022-09-14
Loop
Horn Antenna CL188 Comm Power AH - 640 091065 2023-07-29
Low Loss Cable PE3C0666-252 /
Set -- Pasternack PE3C066-50CM None Spec. 2023-10-12
Software: Tile Version 3.4.B.3. Software Verified: 2021-10-12
Software: EMC 32, Version 8.53.0 Software Verified: 2021-10-12;

2022-01-06 to 2022-01-07
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7.1

20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OCCUPIED BANDWIDTH

Requirements:

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 8815.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the -26dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates,
is contained within the frequency band designated in the rule section under which the
equipment is operated. The requirement to contain the designated bandwidth of the
emission within the specified frequency band includes the effects from frequency
sweeping, frequency hopping and other modulation techniques that may be employed as
well as the frequency stability of the transmitter over expected variations in temperature
and supply voltage.

Bandwidth measurements were made at the Straddle Channels. The bandwidth was
measured using the analyzer’'s marker function.
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Order Number:

F2P19923A Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

7.2  Occupied Bandwidth Test Data

Test Date(s): 2021-10-12 Test Engineer(s): J. Chiller
Air Temperature: 20.1°C
Standards: CFR 47 Part 15.215(c) : —
Relative Humidity: 53%
UNII 2C, OFDM:
*RBN 300 kHz Marker 1 [T1 ]
“VBN 1 MHz 4.98 dBr
Ref 25 dBm Att 50 dB SNT 20 ms 5.713700000 GHz
Marker 2 [T1(]
=26 =1 49 dgr
5_70913P692 GHz|IN
Marker 3 [T1(]
1 e B - 357 B
=1 X 5_72500(000 GHz
- /
10
PS
. 2/ \
B 7 AN
;Af_«w \% TR
AC
40
5O
[ —a&C
——7C
Certer 5.72 GHz 3 MHz/ Span 30 MHz
Date: 12_0CT_2021 15-50:-53
20200522
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT20:
*RBN 300 kHz Marker 1 [T1 7]
VBN 1 MHz 4.98 dBr
Ref 25 dBm Att 50 dB SNT 20 ms 5_713700000 GHz
Marker 2 [T1(]
[~ 2C —Z1 49 dBr
5_70013%692 GHz| N
Marker 3 [T1(]
=2 e ]l 3.7 B

5.725000000 GHz
VA~

2
;
}
)
;

[~ —1C

[~ —7C

Catter 5.72 GHz 3 vHz/ Span 30 VHz

Date: 12.0CT.2021 15:50:53
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, OFDM:

“RBNV 100 kHz Marker 1 [T1 ]

*VBN 300 kHz 1.05 dBr

Ref 25 dBm Att 50 dB SANT 20 ms 5.718800000 GHz
Marker 2 [T1(]

- 2C =12 dBT

5.728315385 GHz| N
Marker 3 [T1|]

—1.49 dBr
5_725000000 GHz

[T
=

o |

< fww"w"mwwm AW\J"\W\MV?\’IW\MI\\?

I ",

Center 5.72 GHz 3 \Hz/ Span 30 VHz

Date: 12.0CT.2021 15:48:57
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HT20:
“RBN 100 kHz Marker 1 [T1 ]
VBN 300 kHz 1.30 dBr
Ref 25 dBm Attt 50 dB SNT 20 ms 5_.715080000 Gz
Marker 2 [T1|(]
20 503 ogv
5.72894(385 G-Hz| N
Marker 3 [T1]|]
m 10 4 .35 dBr
V= 1 5.72500p000 GHz
» 4 A\ X n 1 I\ A Il 2 3 Iy
c W wwwvmwww\,\ /vwvvwwwvvuwwwa

——70

Certer 5.72 GHz 3 v\Hz/ Span 30 MHz

Date: 12.0CT.2021 15:47:12
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): 2022-01-05 Test Engineer(s): J. Chiller
Air Temperature: 20.4°C
Standards: CFR 47 Part 15.215(c) - —
Relative Humidity: 30%
UNII 2C, HT40:
® * RBN 300 kHz Marker 1 [T1 ]
“VBN 1 MHz 7.46 dBr
Ref 30 dBn Att 55 dB SANT 20 ms 5.706200000 GHz
x Delta 2 [T1 }
—26_15 dB l
L o 17 _asoosia10 vz | IN
Markeér 3 [T1|]
ﬁ . . ps B

-1 2 = PS0R000-6Hz
’ /wWLV“WW”\M\/\NU“MJ\ /\,/WV\/\»”WWJ\F\»\\
J e

-_10 Y

7 AN

Center 5.71 GHz 5 WHz/ Span 50 MHz

Date: 5.JAN.2022 11:53:30
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT8O0:
<§%> * RBN 300 KHz Marker 1 [T1 ]
VBN 1 MHz 4.98 dBr
Ref 30 dBm Att 55 dB SNT 20 ms 5_676000000 GHz
0 Delta 2 [T1 ]
-26_58 dB
. —20_oasziyaqaa vz | IIN
Marker 3 [T1]]
=2 2.61 dBr
V=0 - 10 =
7 3
v
5 P W pAnA LA AN\ | AU AT A WA T
{ \ PS

ol ]

Date: 5.JAN.2022 11:56:21
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Order Number: F2P19923A

UNII 3, HT4O:

*RBN 100 kHz
*VBN 300 kHz

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Marker 1 [T1 ]
3.97 dBr

Ref 30 dBm At 30 dB SWT 20 nms 5.707625000 Gz
<o Marker 2 [T1(]
-3.33 dBr
L 5_72333k333 cHz | IN
Marker 3 [T1(]
% D.67 dBr
'\ _:LC 5_—,”'\r—rWY'W\ G IIZ
&
B
- I ‘AM'\'\M\. yM/\.\..n'NA\‘N.ﬂn !\M [\v\ll\'/"\ ’\\AM‘.' il MAJ\I\AM\AH\\A'.A.AII‘/\[\!IL\A h"AI\A.‘an\ A‘ 'LV_AVUA
B / \
- oo 7 .
M M I8
VAMU el AC
L o
- 50
- a0
—70

Center 5.71 GHz

Date: 5.JAN.2022 12:16:35
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HTS8O0:
<§%> “RBN 100 kHz Marker 1 [T1 ]
* VBN 300 kHz 0.95 dBr
Ref 30 dBm Att 55 dB SNT 45 ms 5.673800000 GHz
0 Marker 2 [T1]|]
-5.48 dBr
. 5 _zoanaszas az|iN
Marker 3 [T1]]
1 EX —1.43 dBr
= L N S
1C -7 200000 Oz
1
- 1 1 1 ] YI 1 3
C
PS
R
AC
I~ 50
a0
—70
Center 5.69 GHz 10 M=/ Span 100 VHz

Date: 5.JAN.2022 12:09:13
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20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OUTPUT POWER

The EUT antenna ports were fitted with Type N connectors and directly connected to the
input of the receiver.

Requirements:

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over
the frequency band of operation shall not exceed 250 mW (24 dBm) provided the
maximum antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed 125 mW (21 dBm).

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm
+ 10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W (30 dBm). If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.
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Order Number: F2P19923A

8.2  Output Power Test Data

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): 2021-10-12 Test Engineer: J. Chiller
_ CFR 47 Part 15.407(a)(1,2,3); Air Temperature: 20.8°C
Standards: : —
KDB789033 Relative Humidity: | 52%
UNII 2C, Port 1: OFDM
“RBA 1 Mz varker 1 [T1 ]
“VBA 3 Mz 4.7 dBv
Ref 25 dBn Attt D B SANT 20 s 5. 721815385 GHz
- 20 verter—2-Fi
= 4 4.26 dBr
_:I_L — v 5 fosoeNerd| A
C /,/
FEY - - a0
= | |
»_r*"'x(pﬂ
-0
I AC
850
= PS
&0 B
_—/U AC
Certer 5.7172 Gz 2 MHz/ Soen 20 Mz
Tx Chanrel
Bandwiidth 15.868 MHz Power 14.75 dBm

20200522
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Order Number: F2P19923A

UNII 2C, Port 1: HT20

“RBA 1 MHz
“MBA 3 MHz

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

Marker 1 [T1 ]
4.48 dBr
5.718747436 GHz

2
Ve T =T 1]

3.98 c&n

|
B
e

Cater 5.7166 Gz 2 M=/

Tx Channel
Bandwidth 16.829 MHz Power

20200522
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: OFDM

“RBA 1 Mz Marker 1 [T1 7]
“VBA 3 VMHz 4.26 dBy
Ref 25 dBn Attt 30 B SAT 20 ns 5_725000000 GHz

#

Cattexr 5.72656 Gz 50 K=/ Soen 5 MHz

Tx Chanrel
Bandwidth 3.315 VHz Power 8.29 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT20

“RBA 1 MH=z Varker 1 [T1 7]
“\VBAN 3 MHz 4.21 B
Ref 25 dBn Attt 30O B SNT 20 ns 5_725000000 GHz

A

Cantex 5.727 Gz 500 K=/ Soan 5 MHz

Bandwidth 3.94 VHz Powner 8.87 dBm

20200522
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: OFDM

“RBA 1 Mz Varker 2 [T1 ]
“VBA 3 MHz 4.27 cdBr
Ref 20 dBn ALt 20 B SAT 20 s S5.721743520 GHz
Vayrker 1 [T 1]
~1C £ 1358 caT
| sl [—~—— (s =a iaasaWe=a| A |
C 7 =
__:I.LJ ra
-0
- _aC
s
[~ —aC PS
- 70 B
AC
Cantexr 5.717 GHz 2 vHz/ Soen 20 Mz
Tx Chanrel
Bandwidth 15.868 VHz Poner 14.26 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT20

“RBA 1 Mz Varker 2 [T1 ]
“\VBA 3 MHz 3.9 dBr
Ref 20 dBn At 20 B SANT 20 s 5.71877487 G+
Vexker 1 [TL 1
- 1C P4 [® =1
- /,“’“"_“' [ [ =aliananawesz| A |
- _10 /
ml:m 20 e ol
|
-0
-1
I~ 80
a0 PS
- _—7Q 3B
AC
Canter 5.7166 GHz 2 vHz/ Soen 20 MHz
Tx Chanrel
Bandwidth 16.829 VHz Power 14.16 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: OFDM

“RBA 1 M= Varker 1 [T1 ]
VBN 3 MHz 3.62 dBr
Ref 20 dBn ALt 20 B SANT 20 ms 5_725000000 GHz
—1C
e =SS S N
- _10 H“‘““'—\-._
M= =
——30
- 10
— -850
- a0 =S
- _—70 3B
AC
Cater 5.7267 GHz 50 K=/ Sen 5 MHz
Tx Chanrel
Bandwidth 3.315 VHz Power 7.42 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT20

RBA 1 Mz Marker 1 [T1 ]
VBA 3 Mz 343 B
Ref 20 dBn Atk 20 B SAT 20 ms 5.725000000 G+
- 10 C
.
L —~—]
1 e
\iE e
——3C
- _aC
—-5C
——aC
~—7C
Canter 5.727 Gz 500 kHz/ Soen 5 MHz
Tx Chanrel
Bandwidth 3.94 MHz Poner 8.21 dBm
20200522
Report Number: F2P19923A-12E Page 41 of 108 Issue Date: 2022-03-29



Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Output Power Test Data

Test Date(s): 2022-01-05 Test Engineer: J. Chiller
_ CFR 47 Part 15.407(a)(1,2,3); Air Temperature: 20.5°C
Standards: X P
KDB789033 Relative Humidity: | 30%

UNII 2C, Port 1: HT40

“RBA 1 Mz MVarker 1 [T1 7]
VBN 3 MHz 2.2 a3
Ref 20 dBn At 3D B SNT 20 ns 5_706358974 Gz
MVarker 3 [TL ]
|~ 10 it 5 |0-69 aar
- / — — =W ZeavanaWens | A
2 o 7 A\
Vil e - o=
B ]
=
—4C
——85C
I~ —aC PS
- _—7C 3B
AC
Catter 5.707 GHz 5 MHz/ Soan 50 MHz
Tx Chanrel
Bandwidth 36.26 VMHz Power 15.75 dBm
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Order Number: F2P19923A

UNII 2C, Port 1: HT80

“RBAN 1 MHz
“\VBA 3 Mz

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Marker 1 [T1 ]
-1.50 B

Ref 20 dBn Attt 3D B SNT 20 ns 5.603974350 GHz
Marker 2 [TL 1
—1C 226 aav
C = N # 5728 A
/_'—“w Vel
10
i, -
- -30 ,:"’W N
o Sl
— 50
-0 PS
- 7O 3B
AC
Catter 5.6 GHz 10 M=/ Soen 100 MHz
Tx Chanrel
Bandwidth 79 VHz Poner 15.66 dBn
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT40

“VBA 3 MHz 1.05 cB&r
Ref 20 cBn At 30 B SNT 20 s 5725000000 G+

% “RA\ 1 MHz Marker 1 [T1 ]

Canter 5.72822 Gz 500 KHz/ Soen 5 MHz

Tx Chanrel
Bandwidth 3.838 MHz Powner 5.48 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT80

“\VBA 3 MHz —2.17 By
Ref 20 dBn Attt 30 B SAT 20 ms 5_725000000 Gz

@ “RBA 1 MHz Marker 1 [T1 ]

L
H=
>

Catter 5.7265 Gz 500 KHz/ Soen 5 MHz

Tx Chanrel
Bandwidth 3.165 VHz Powner 1.83 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT40

“RBA 1 M=z Marker 1 [T1 7]
“VBA 3 MHz 1.50 dB&
Ref 20 dBn At D B SANT 20 ns 5. 701701923 Gz
e -
y
L i e \ N
1 A / \
W= =0 s <
2
Ao
— 50
-0 S
-_—7Q 3B
AC
Catexr 5.7067/5 GHz 5 vH=/ Soen 50 MHz
Tx Chanrel
Bandwidth 36.26 VHz Poner 15.29 dBm
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Order Number: F2P19923A

UNII 2C, Port 2: HT80

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

“RBA 1 MHz Varker 1 [T1 ]
“VBA 3 MHz 2.4 i
Ref 20 dBn At D B SANT 20 s 5_.725000000 GHz
—10
, - A
——1C
- =
——3C J'.,/"‘r )
A
80
I~ —aC BS
- _—7C 3B
AC
Cater 5.68545 GHz 10 =/ Soan 100 VHz
Tx Chanrel
Bandwidth 79 VHz Poner 15.21 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT40

“RBA 1 M=z varker 1 [T1 ]
VBN 3 VHz O0.52 cin
Ref 20 dBn ALt 0 B SAT 20 s 5_725000000 G+

Catter 5.72602 Gz 500 KHz/ Soen 5 Mz

Tx Chanrel
Bandwidth 3.838 MHz Poner 5.04 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT80

“VBA 3 Mz —2.36 db&
Ref 20 cBn At 30 B SNT 20 ms 57259000000 G+

@ “RBA 1 MHz Varker 1 [T1 ]

Center 5.7266 GHz 500 kHz/ Soen 5 Mz

Tx Chanrel
Bandwidth 3.165 VHz Powner 1.54 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): 2021-11-10 Test Engineer: J. Chiller
) CFR 47 Part 15.407(a)(1,2,3); . _ o
Standards: KDB789033 Air Temperature: 20.8°C

REDUCED POWER FOR WHEN BEAMFORMING
(Required to meet PSD requirement when Beamforming)

Port 1: OFDM UNII 2C

“RBA 1 M2 Marker 1 [T1 ]
“VBA 3 MHz 3.3 &
Ref 20 dBn Attt 5 B SNT 20 ns 5.722817A49 G
Varker 2 [TL 1
—1C % 2Z S =1
- st ':7’)?YYY\{'J—!7“
C / -
——10 e
= |
- 40
80
——aC S
-_7Q 3B
AC
Catter 5.7166 Gz 2 vHz/ Soen 20 VHz
Tx Chanrel
Bandwidth 16.829 VHz Poner 13.36 dBm

20200522
Report Number: F2P19923A-12E Page 50 of 108 Issue Date: 2022-03-29



Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 2: OFDM, UNII 2C

“RBA 1 Mz Varker 1 [T1 ]
VBN 3 MHz 3.98 dbr
Ref 20 dBn Attt 5 B SANT 20 ns 5.7164717956 GHz
Vapker 2 [TL I
~10 . [6 21
- //’”_ ] 5700 G
STe L
= ==
e
- 40
50
[~ —aC PS
- —70 3B
AC
Cater 5.7166 GHz 2 WHz/ Soen 20 VHz
Tx Chanrel
Bandwidth 16.829 VHz Powner 13.89 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 1: HT20, UNII 2C

“RBA 1 Mz MVarker 1 [T1 7]
“VBA 3 MHz 3.48 dBr
Ref 20 dBn Attt 5 B SNT 20 s 5_718939744 Gz
Marker 2 [TL 1
—1C 4_ _'_&ad:ﬂ
-C /.—w"'—" 52200000 GO P m
L 1o /
W= [
O
- g
80
——ag =S
-_—7Q 3B
AC
Catter 5.7166 GHz 2 MH=/ Soan 20 Mz
Tx Chanrel
Bandwidth 16829 MHz Poner 13.81 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 2: HT20, UNII 2C

“RBAN 1 MHz MVarker 1 [T1 7]
“VBA 3 Mz 3.47 &
Ref 20 dBn ALt 5 B SAT 20 ns 5.7168023077 GHz
MVarker 2 [TL 1
I~ 10 1 PO0 aBr
v
- /f*—'—' ] 5 225000000 {3‘3’%““
- _10 /
Y - i
[\/1E I ez e i
—3C
- A
850
- —a0 S
- —70 3B
AC
Catter 5.7166 Gz 2 M=/ Soen 20 VHz
T Chanrel
Bandwidth 16.829 MHz Poner 13.73 dBm
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

Test Date(s): 2022-03-29 Test Engineer: J. Chiller
. CFR 47 Part 15.407(a)(1,2,3); : . o
Standards: KDB789033 Air Temperature: 20.8°C

REDUCED POWER FOR WHEN BEAMFORMING
(Required to meet PSD requirement on the UNII-2C portion when Beamforming)

Port 1: UNII 3, OFDM

“RBA 1 MHz
“VBA 3 Mz
At 20 B SNT 20 ms

Vvarker 1 [T1 ]
2.46 dBr
5725200615 GHz

H-

#

Canter 5.7260 Gz 500 K=/

Tx Chanrel
Bandwidth 3.315 VHz Power

20200522
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Soen 5 MHz

6.29 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 1: UNII 3, HT20

“RBA 1 MHz Marker 1 [T1 ]
VBN 3 Mz 2.4 dar
Ref 20 dBn ALt 20 B SNT 20 ns 5.7252X00615 GHz

#

Cantex 5.7272 Gz 500 KHz/ Soen S MHz

Tx Chanrel
Bandwidth 3.4 MHz Power 6.97 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 2: UNII 3, OFDM

“VBA 3 Mz 2.46 &y

% “RBA 1 MHz Marker 1 [T1 ]
Ref 20 cBBn At 20 B SNT 20 s 5725200615 Gz

Catter 5.7280 Giz 500 KHz/ Soen 5 MHz

Tx Chanrel
Bandwidth 3.315 VHz Poner 6.01 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 2: UNII 3, HT20

“RBA 1 Mz Varker 1 [T1 7]
“VBA 3 MHz 1.2 dBr
Ref 20 dBn ALt 20 B SAT 20 ns 5725200615 GHz

#

Catter 5.7272 Gz 500 KHz/ Soen 5 Mz

Tx Chanmrel
Bandwidth 3.4 VHz Powner 6.64 dBm

20200522
Report Number: F2P19923A-12E Page 57 of 108 Issue Date: 2022-03-29



9.1

20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

PEAK POWER SPECTRAL DENSITY (PSD)
Peak power spectral density measurements were performed.

Requirements:

For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W
provided the maximum antenna gain does not exceed 6dBi. In addition, the maximum
power spectral density shall not exceed 17dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6dBi. The maximum e.i.r.p. at any
elevation angle above 30 degrees as measured from the horizon must not exceed
125mW (21dBm).

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm
+ 10 log B, where B is the 26 dB emission bandwidth in megahertz. In_addition, the
maximum _power _spectral density shall not exceed 11 dBm in_any 1 megahertz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1W. In_addition, the maximum power_spectral
density shall not exceed 30dBm in any 500 kHz band.
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Order Number:

F2P19923A Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

9.2 Peak Power Spectral Density Test Data

Test Date(s): | 2021-10-12 Test Engineer: J. Chiller
. Air Temperature: 21.3°C
Standards: CFR 47 Part 15.407(a)(1,3); : P —
KDB789033 Relative Humidity: | 51%
UNII 2C, Port 1: OFDM
“RBA 1 MHz Marker 1 [T1 ]
“MVBA 3 MHz 4.79 &
Ref 25 dBn At 0D B SAT 20 ms 5.721815385 Gz
:ZC . T 4]_26 B
ic v W= isseekend| A
| )
1 R o
o | |
L
[~ 40
5O
L oo 2533
[~ —70 AC
Catter 5.7172 Gz 2 M=/ Soen 20 MHz
Tx Chanrel
Bandwidth 15.868 MHz Powner 14_.75 dBm

Date: 12.0CT.2021 16:09:56
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Order Number: F2P19923A

UNII 2C, Port 1: HT20

“RBA 1 MHz
“VBA 3 Mz
30 B SNT 20 nms

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

Marker 1 [T1 ]

4.48 dBr

5.718747436 Gz

[/
v

X

2t
3,98 d&n

4
1
A 4

lerda| Al

A
\
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: OFDM (Non-Beamforming)

“RBN 500 kHz Marker 2 [T1 ]

VBN 2 MHz 1.90 dBr

Ref 25 dBm Att 50 dB SAT 20 ms 5.725010000 GHz
Marker 1 [T1(]

20 1T-87 dBr

5725000000 GHz| N

. <

—-—3C

——/C

Center 5.72665 GHz 500 kHz/ Span 5 VHz

Date: 12.0CT.2021 16:27:51
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT20 (Non-Beamforming)

*RBV 500 kHz Marker 2 [T1 ]

“\VBN 2 MHz 1.87 dBr
Ref 25 dBm ALt 50 dB SNT 20 ms 5.725060641 GHz
Marker 1 [T1(]
[~ 20 180 dgr
5._725000000 GHz|IMN
1 R gle
\ 15 12
p X pvm v NV A L et AW UMM
—C v\
- 10
=S
-—20
[0 TE
A
L o
-0
--&0
-7
Certer 5.72665 GHz 500 kHz/ Span 5 MHz

Date: 12.0CT.2021 16:33:45
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Order Number:

F2P19923A

UNII 2C, Port 2: OFDM

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

“RBA 1 M=z Marker 2 [T1 1]
“\VBA 3 VHz 4.27 dB&r
Ref 20 dBn ALt 20 B SANT 20 ns 572174350 GHz
Marker 1 [T1 1]
10 Z 358 oET
- //J“’ [~Wvs=aiasaaWema| A
——1C
0
- 40
50
a0 =S
| —/C B
AC
Catexr 5.717 Gz 2 =/ Soan 20 MHz
Tx Channel
Bandwidth 15.868 MHz Poner 14_26 dBm

Date: 12.0CT.2021 17:06:58
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Order Number: F2P19923A

UNII 2C, Port 2: HT20

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

“RBA 1 Mz Marker 2 [T1 ]
“VBA 3 MHz 3. A c=n
Ref 20 dBn TALE 20 B SNT 20 ns 5.71877487 G
Marker 1 [TL ][]
- 10 [ =1}
- /,-«’ [Svs=ataanane=a| A |
_10 /
ml:m =) = o
et
-0
- 10
-850
- &0 s
- —70 B
AC
Cater 5.7166 Gz 2 =/ Soen 20 MHz
Tx Chanrel
Bandwidth 16.829 MHz Power 14.16 dBm

Date: 12.0CT.2021 17:16:44
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: OFDM (Non-Beamforming)

“RBW 500 kHz

Marker 2 [T1 ]

VBN 2 MHz 0.91 dBr
Ref 20 dBm At 20 dB SNT 20 ms 5_.725074103 GHz
20 Marker 1 [T1|]
(.53 dBr
L 10 5 72500000 c-z | IN
R\ 12
=00 C w—v!x*-v--v'—» AN
L 1o \M
PSS
20
——3C
B
- 40 AC
——8C
——ac
- —70
-8
Center 5.7267 GHz 500 kHz/ Span 5 VHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT20 (Non-Beamforming)

*RBV 500 kHz Marker 2 [T1 ]

VBN 2 VHz 1.26 dBr
Ref 20 dBm At 20 dB SWT 20 ns 5.725034679 Gz
20 Marker 1 [T1(]
D.81 dBr
. 5_ 725000000 -z IN
=Y -
= Ic T M
~—10 \‘\\\
=
20
30
IR
~ 50
~—60
-—70
-80
Center 5.727 GHz 500 kHz/ Span 5 VHz

Date: 12.0CT.2021 17:22:09
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): | 2022-01-05 Test Engineer: J. Chiller
_ CFR 47 Part 15.407(a)(1,3); Air Temperature: 20.5°C
Standards: . -
KDB789033 Relative Humidity: | 30%

UNII 2C, Port 1: HT40

“RBA 1 VHz Marker 1 [T1 7]
“VBA 3 Mz 2.2 &
Ref 20 dBn At D B SNT 20 ns 5706353974 Gz
Varker 4 [T 1
—1C _%k 5 |08 a
- — . SN, S ==i=nanalens | A
——10
SR, X
B | N
Il
-0
80
——aC =S
-_—7Q 3B
AC
Catter 5.707 Gz 5 vHz/ Soen 50 VHz
Tx Chanrel
Bandwidth 36.26 VHz Power 15.75 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT80

“RBA 1 MH=z Varker 1 [T1 ]
“VBA 3 MHz —1.59 dBar
Ref 20 dBn At 0 B SAT 20 ns 5.689397430 Gz
Varker 2 [T 1
e 226 ogr
L ___ o 5. 72508 [ A
/] A REaVany
- 10
W1 -
30 ﬂw N
[ AC"
50
-0 PS
Y, 0 3B
AC
Cater 5.6 GHz 10 vHz/ Soan 100 MHz
Tx Chanmrel
Bandwidth 79 MHz Power 15.66 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3 Port 1: HT40

@ “RBN 500 kHz Marker 2 [T1 ]
VBN 2 MHz -0.92 dBr
Ref 20 dBm Attt 30 dB SAT 20 ms 5_725082500 GHz
0 Marker 1 [T1]]
-1.22 dBr
L 10 5 7os0om000 cHz | IN
1 e
= | 12
L 10 \\
\‘“'\.; PSs
20 )
--30
I8
- 50
a0
- —70
-0
Center 5.72692 Gz 500 kHz/ Span 5 VHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT80

@ “RBN 500 kHz Marker 2 [T1 ]
VBN 2 MHz -4.13 dBr
Ref 20 dBm Attt 30 dB SWT 20 ns 5.725000000 Gz
0 Marker 1 [T1]]
—4.13 dBr
L 10 5_7zs000000 cHz | IN
=Y -
=0 -C
MWWWMMM
L 10 H_V\\\
\ PS
- 20
--30
I8
- 50
a0
- —70
-0
Center 5.72655 Gz 500 kHz/ Soan 5 VHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT40

“RBA 1 MHz Varker 1 [T1 ]
“VBAN 3 MHz 1.50 c&
Ref 20 dBn At 3D B SAT 20 ns 5.7017/01923 GHz
1 -
\ 4
| i < < [ A
1 / \
M= = " N
| e
" G
s
-0 PS
- —70 3B
AC
Canter 5.7067/5 GHz 5 VHz/ Soan 50 MHz
Tx Chanrel
Bandwidth 36.26 VHz Poner 15.29 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT80

“RBA 1 M=z Marker 1 [T1 ]

“\VBAN 3 MHz 264 dBar
Ref 20 dBn Attt 30 B SANT 20 ns 5_725000000 Gz
10

L

4
N
g

Cater 5.68545 Gz 10 M=/ Socan 100 MHz

Tx Channel
Bandwidth 79 VHz Powner 15.21 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3 Port 2: HT40

@ *RBN 500 kHz Marker 2 [T1 ]
VBN 2 VHz -1.26 dBr
Ref 20 dBm At 30 dB SWT 20 ns 5_.725007500 GHz
x Marker 1 [T1|]
-1.83 dBr
L 10 5 7osnahon0 crHz | IN
=Y -
\1Ed L 2
W"‘M‘""“' N SVANIPUV VNI NGV A ,.—.’AV\'A’V\M'\,MM\\
L o \\
\\'\'\:\ (=S
- —20 ~~
- 30
oz
- 50
- -0
70
-0
Center 5.72692 GHz 500 kHz/ Soan 5 VHz
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Order Number: F2P19923A

UNII 3, Port 2: HT80

*RBN 500 kHz

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Marker 2 [T1 7]

VBN 2 VMHz -4.28 dBr
Ref 20 dBm *Att 30 dB SAVT 20 ms 5.725082500 GHz
o) Marker 1 [T1(]
—1.98 dBr
~1C 5_725000000 G-iz] TN
1 RS
=L
C 12
- _10 |
\_\m .
— 20 "\/\M‘\MJ\
30
3B
e AC
80
——aC
——7C
80
Center 5.72692 GHz 500 kHz/ Span S MHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): | 2021-11-10 Test Engineer: J. Chiller
) CFR 47 Part 15.407(a)(1,3); : _ o
Standards: KDB789033 Air Temperature: 21.3°C

REDUCED FOR WHEN BEAMFORMING
(Required to meet PSD requirement when Beamforming)

UNII 2C, Port 1: OFDM

“RBAN 1 MHz Marker 1 [T1 7]
“WVBA 3 MHz 3.3 i
Ref 20 dBn ALt 5 B SAT 20 ns 5.722817999 G+
Varker 2 [TL [1
10 px PAG o8B
| el ] (NS ~ANAAAANE =5 “
C /f -
I~ —1C v
Vi e e wr=e
e o
- _AC
I~ —8C
[~ —aC s
- _—7C 3E
AC
Cater 5.7166 Gz 2 M=/ Soaen 20 MHz
Tx Channel
Bandwidth 16.829 VHz Poner 13.36 dBm

Date: 10.NOV.2021 11:50:53
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT20

“RBA 1 Mz Varker 1 [T1 7]
VBN 3 Mz 348 dBr
Ref 20 dBn Attt 5 B SANT 20 ns 5.718939744 Gz
Mapker 2 | |
- 10 - _J.&ﬂd:h
- C /.—r-"‘_" M (~ve=aiaanawerzi| A |
SETe /
1o 7
\1E)) T
—-3C
- _c
——5C
I~ —&C =S
- —7C 3B
AC
Cater 5.7166 Gz 2 M=/ Soen 20 MHz
Tx Channel
Bandwidth 16.829 MHz Poner 13.81 dBm

Date: 10.NOV.2021 11:54:46
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: OFDM

“RBA 1 VHz Varker 1 [T1 ]
“\VBA 3 MHz 3.98 cdBr
Ref 20 dBn ALt 5 B SNT 20 s 5.716471796 GHz
Mapker 2 [TL {1
~1C E aaT
» v =anasaawe=n | A |
C / =
o Te L
[\/1E e o vy
o
e
s
- —a0 =S
- _—70 3B
AC
Canter 5.7166 Gz 2 VHz/ Soen 20 Mz
Tx Chanrel
Bandwidth 16.829 VHz Poner 13.89 dBm

Date: 10.NOV.2021 12:00:30
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT20

“RBA 1 Mz Marker 1 [T1 ]
“VBA 3 Mz 3.47 dBr
Ref 20 dBn ALt 5 B SANT 20 ms 5.7168023077 GHz
Mayker 2 [TL [1
[~ 1C 4_ PO0 dBv
-C /_./—'—' [Nivs =~ ailaaaaNeS] m
- _10 Jfﬂ///
| -
\1EV I = g i
-0
- _AC
-850
[~ —a0 S
- 70 B
AC
Canter 5.7166 Gz 2 M=/ Soen 20 MHz
Tx Channel
Bandwidth 16.829 VHz Power 13.73 dBm

Date: 10.NOV.2021 11:59:20
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): | 2022-03-29 Test Engineer: J. Chiller
. CFR 47 Part 15.407(a)(1,3); : . o
Standards: KDB789033 Air Temperature: 21.3°C

REDUCED FOR WHEN BEAMFORMING
(Required to meet PSD requirement of UNII-2C when Beamforming)

UNII 3, Port 1: OFDM

@ * RBN 500 KHz Marker 2 [T1 ]
VBN 2 MHz 0.08 dBr
RefF 25 dBm “Att 50 dB SNT 20 ms 5_725007115 G
Marker 1 [T1|]
[~ AC —D_6o6 adar
5_725000000 G| IIN
1 REgle
\1Ed
12
@ .7 MMWWMW\
| N
\ .
=
[ —C IR
A
L o
80
- &0
e
Center 5.7269 GHz 500 kHz/ Span 5 VHz

Date: 29.MAR.2022 13:13:22
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT20

% *RBN 500 kHz Marker 1 [T1 ]
“VBN 2 MHz -0.68 dBr
Ref 25 dBn “Att 50 dB SANT 20 ms 5_725000000 GHz
Marker 2 [T1(]
— 20 —D_US dgr
5.725038013 G
1 R
(10
1T 7] W\
10
\ s
-0
[0 IR
AC
L o
-_50
-0
I~ —/0
Center 5.7269 GHz 500 kHz/ Span 5 Mz

Date: 29.MAR.2022 13:18:19
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: OFDM

@ “RBN 500 kHz Marker 1 [T1 ]
“ VBN 2 MHz -0.24 dBr
Ref 25 dBm “Att 50 dB SNT 20 ms 5.725000000 GHz
Marker 2 [T1(]
—2C P-4 aor

5.725049038 G| IIN

a ;|
- ]

O IR

I~ —70

Center 5.7269 GHz 500 kHz/ Span 5 MHz

Date: 29.MAR.2022 13:23:48
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT20

% *RBNV 500 kHz Marker 1 [T1 ]
“\VBN 2 MHz -0.66 dBr
RefF 25 dBm “Att 50 dB SNT 20 ms 5.725000000 GHz
Marker 2 [T1(]
[~ 2O .U aBr
5_725049038 G| IMN
1 REIgle
(\ViEw
12
(9 S Ao Lo e e v e e 7 VRV ¥ poromuupuge B R W, woproomees mrpgn PYSTY
| \
s
[~ 20
[0 IR
A
L o
gase
[~ a0
- 70
Center 5.7269 GHz 500 kHz/ Span 5 VHz

Date: 29.MAR.2022 13:21:45
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10.1

20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RADIATED SPURIOUS EMISSION

The EUT antenna port was fitted with its integral/internal chip antenna. Radiated
emissions were measured in a Semi-Anechoic Chamber. All emissions generated that
fall in the restricted bands per FCC Part 15.205 were examined.

Requirements:
All emissions that fall in the restricted bands defined in FCC Part 15.205 shall not exceed
the maximum field strength listed in FCC Part 15.209(a).

All other undesirable emission that do not fall under the provisions of Part 15.205, shall
meet the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of
the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of
the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside
of the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be
limited to a level of =27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
and from 25 MHz above or below the band edge increasing linearly to a level of
16.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above
or below the band edge increasing linearly to a level of 27 dBm/MHz at the band
edge.
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

10.2 Radiated Spurious Emission Test Data

Test Date(s): 2021-10-12 Test Engineer: J. Chiller
CER 47 Part 15.407: Air Temperature: 22.8°C
Standards: ’ : —
Part 15.209 / KDB789033 Relative Hum|d|ty: 39%

Notes: Plots are peak, max hold prescan data included only to determine what frequencies to
investigate and measure. The EUT was initially placed in a semi-anechoic chamber, and rotated
in all three orthogonal positions to maximize the emissions. The orthogonal position that showed
the highest emissions was used. Characterization measurements were then performed to
determine at which frequencies significant emissions occurred. These graphs are shown below.

The equipment was fully exercised with all cabling attached to the EUT and was positioned in a
semi-anechoic chamber for maximum emissions. All antennas were mounted and all
transmitters were on and transmitting at the same time to set worst-case Radiated Emissions
and Beamforming due to MIMO configuration. While the equipment was energized, the receiving
antenna was scanned from 1.0 meter to 4.0 meters in both vertical and horizontal polarities while
the turntable was adjusted 360 degrees to determine the maximum field strength. The tables of
measured results can be found below.

Some of the frequencies did not change with the EUT on or off. At those frequencies, the test
distance was shortened to 1 meter and still no emissions from the EUT were visible or over the
ambient or limit.

In the following plots, emissions to be found by the EUT were measured and listed in tables. The
black lines are active scans while the green lines are the max peak scan of the unit during
rotations. The plots are for reference only and the limit lines are not actual limit lines but merely
a guide.

Limits are indicated as follows:

Solid Red = 15.407 Peak

Green = Restricted Band Avg

Blue = Restricted Band Peak
In the UNII-1 (5.15-5.25 GHz) band, UNII-2A (5.25-5.35 GHz) band, and lower end of the UNII-
2C (5.47-5.725 GHz) band, there are restricted bands that applies from 4.5-5.15 GHz, and

from 5.35-5.46 GHz. In these restricted bands, the limits are 54 dBuV/m Avg and 74 dBuV/m
Peak.
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

HT20 Radiated Band Edge: Vertical
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OFDM Radiated Band Edge: Vertical
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions: 0.009 MHz to 0.15 MHz
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Radiated Spurious Emissions: 0.15MHz to 30.0 MHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions: 30 MHz to 1000 MHz, Vertical
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Measurements from all Modulations, 30 MHz to 1000 MHz

Frequency Ant. A:;iegnrr]'\ta Azimuth Reading F;:c(;)trc:;s Emission Limit Margin
(MHZz) Pol. (cm) (degrees) (dBnv) (dB) dBpVv/m) | (dBpV/m) (dB)
38.920000 \Y4 100.00 180.00 36.3 -1.6 34.70 49.6 -14.9
48.040000 \4 100.00 51.00 41.1 -7.4 33.70 49.6 -15.9
67.050000 \4 100.00 32.00 40.2 -8.3 31.90 49.6 -17.7
79.860000 \Y4 100.00 335.00 32.5 -8.5 24.00 49.6 -25.6
124.870000 H 100.00 0.00 28.1 -1.6 26.50 54.0 -27.5
125.060000 \Y4 100.00 22.00 34.6 -1.6 33.00 54.0 -21.0
137.480000 \4 100.00 289.00 38.2 -1.9 36.30 54.0 -17.7
231.370000 H 100.00 253.00 47.2 -3.0 44.20 56.9 -12.7
256.200000 H 100.00 231.00 50.1 -2.3 47.80 56.9 -9.1
285.690000 \Y4 100.00 12.00 a47.2 -0.5 46.70 56.9 -10.2
288.800000 \Y4 100.00 33.00 46.9 -0.5 46.40 56.9 -10.5
299.850000 \Y4 100.00 25.00 41 .4 -0.4 41.00 56.9 -15.9
303.350000 H 100.00 227.00 55.6 -0.2 55.40 56.9 -1.5
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions: 1 GHz to 18 GHz, Vertical
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Radiated Spurious Emissions: 1 GHz to 18 GHz, Horizontal
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions: 18 GHz to 26 GHz, Vertical
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions: 26 GHz to 40 GHz, Vertical

F2Labs Analyzer Details. RBW: 1MHz, VBW: 3MHz, Sweep: Peak Hold
Spectrum Analyzer Trace Data Notes: RE Scan, Vert, FCC 15.407
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

HT40, Radiated Band Edge: Vertical

Level in dBuV/m
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

HT80, Radiated Band Edge: Vertical
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

11 CONDUCTED SPURIOUS EMISSIONS
The following tests were performed to demonstrate compliance.
RF Antenna Conducted Test
The EUT antenna ports were fitted with Type N connectors and directly connected to
the input of the spectrum analyzer. Limit lines were adjusted to account for the 1dB over
6dBi gain of the antenna(s).
Test data presented is from Output Port 1, determined to be worst-case.
Summing and aggregation were not added to Conducted Spurious Emissions, as these
were all more than 20dB below the limit and aggregation with antenna gain would only
total 10dB to be added.

11.1 Requirements:

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of
the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions within the
frequency range from the band edge to 10 MHz above or below the band edge
shall not exceed an e.i.r.p. of =17 dBm/MHz; for frequencies 10 MHz or greater
above or below the band edge, emissions shall not exceed an e.i.r.p. of =27
dBm/MHZz.
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Order Number:

F2P19923A Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

11.2 Conducted Spurious Emissions Test Data

Test Date(s): 2021-10-12 Test Engineer: J. Chiller
Air Temperature: 21.6°C
Standards: CFR 47 Part 15.407(b)(1,4) : —
Relative Humidity: 38%
Port 1, OFDM: Band Edge
“RBN 100 kHz Marker 1 [T1 ]
VBN 300 kHz -6.83 dBr
Ref 10 dBm *Att 20 dB SANT 60 ms 5_720000000 GHz
10 Marker 2 [T1|]
—70.74 dBr
= 5_azooohooo Gz PN
Marker 3 [T1|]
E=Y - .00 dBr
3 (T N 235
D1 —27 ¢Bm Ps
[ \
[~ —AC
i o
B /| “
- —&C
ool 2l i gt WWJ/ \\Wwﬂw e
—C

Date: 12.0CT.2021 16:40:48
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 1, HT20: Band Edge

*RBWN 100 kHz Marker 1 [T1 ]

“VBN 300 kHz -5.97 dBr

Ref 10 dBm *Att 20 dB SWT 60 ms 5.720000000 GHz
10 Marker 2 [T1]|]

-70.72 dBx

5_azooopooo iz |IFN
L Marker 3 [T1(]

1 R —68.62 dBr
=0 - _10 58500660006
-0
D1 —27 ¢\Bm -
-3
L o
{ \ B

-
%
%
N
<
i
§

v
;
%

Start 5.3 Giz 60 MHz/ Stop 5.9 Gz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 1, Spurs

“RBN 1 MHz Marker 1 [T1 ]
VBN 3 VHz -0.01 dBr
Ref 10 dBm At 20 dB SAT 100 ms 5.720000000 Gz
10 Marker 2 [T1]]
1 —-68.98 dBn
B [ C 4 1_aaz7iska46 cz| N
1 R
[\VIAXH] - _10
- —20
D1 27 ¢dBm Ps
30
-1
3B
- -850 AC
- -a0 \\
2
- —70 _,..-/""’me e I T ST N e " o=
ST
80
-0
Start 1 Gz 1.7 G=/ Stop 18 GHz

Date: 12.0CT.2021 17:00:56

20200522
Report Number: F2P19923A-12E Page 98 of 108 Issue Date: 2022-03-29



Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Test Date(s): 2022-01-05 Test Engineer: J. Chiller
Air Temperature: 20.6°C
Standards: CFR 47 Part 15.407(b)(1,4) : —
Relative Humidity: 30%

>

Date:

20200522

Report Number: F2P19923A-12E

Port 1, HT40: Band Edge

“RBNV 100 kHz Marker 2 [T1 ]

VBN 300 kHz —67_95 dBr
Ref 10 dBn “Att 20 dB SNT 60 ms 5.850000000 GHz
10 Marker 1 [ﬂ]
.05 dBr
- 5 _azooohooo cHz |
L . ™y
- —20
D1 -27 ¢Bm Ps
e
.
\\ e
- 50 \\\ AC
B m/
-ao WWJJF \WA\MAk
2
1
i D kA A D
i
- a0
-0
Center 5.6 GHz 60 V\Hz/ Span 600 VHz

5.JAN.2022 16:00:42
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 1, HT80: Band Edge

® *RBN 100 KHz Marker 2 [T1 ]
*VBN 300 kHz —-61.86 dBr
Ref 10 dBn *Att 20 dB SANT 60 ms 5.850000000 GHz
10 Marker 1 [T1|]
—65_77 dBr
- 5 _azooohoo0 cz | IN
FWEY -
m - _10 MM AW
-0
D1 —27 ¢Bm s

)

Canter 5.6 GHz 60 VHz/ Span 600 VHz

Date: 5.JAN.2022 16:02:52
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 2, HT20: Band Edge

@ “RBN 100 KHz Marker 3 [T1 ]
VBN 300 kHz 1.40 dBr
Ref 10 dBm Att 35 dB SWT 50 ms 5.720000000 GHz
10 Marker 1 [T1|]
3 -57.01 dBr
- 5_azooopoo0 cHz | IN
Marker 2 [T1|]
ﬁ —56_59 dBr
= - 10 5-8506048666-6H
. \
D1 -27 ¢dBm | [ PS
- / M‘
-
B
_— " AC
Ll il ot ST Y
- —a0
-—70
--80
-0
Start 5.4 GHz 50 \Hz/ Stop 5.9 Gz

Date: 4.FEB.2022 15:30:26
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Order Number:

F2P19923A

Port 2, OFDM: Band Edge

*RBNV 100 kHz
“ VBN 300 kHz

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

Marker 3 [T1 ]
1.28 dBr

Ref 10 dBm Attt 35 dB SNT 50 ms 5_720000000 GHz
10 Marker 1 [T1(]
-55_16 dBr
[~ C 5 _azooopooo G-z | IN
Marker 2 [T1|]
=2 —56._44 dBr
—\) - _10 5-850600000—-GH=
- o \
D1 —27 ¢Bm i’ \ =S
- [’, ‘h
.
/ IR
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- —a0
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[~ -80
-0

Start 5.4 Gz

Date: 4.FEB.2022 15:31:23
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Order Number:

Ref 10 dBm

F2P19923A

Port 2, HT40: Band Edge

*RBN 100 kHz
VBN 300 kHz

At 20 dB SWT 60 ms

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

Marker 2 [T1 ]
—-67.71 dBr
5.850000000 GHz

Maurksg

br 1 [T1

5 _47000)]

1
74 dBr
reselerrd| A

[~C

I~ 10

D1 -27

HBm

[PV

Date: 5.JAN.2022 16:00:07

20200522

Report Number: F2P19923A-12E

60 VHz/

Page 103 of 108

Span

600 VHz

Issue Date: 2022-03-29



Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Port 2, HT80: Band Edge

® *RBN 100 KHz Marker 2 [T1 ]
* VBN 300 kHz —-63.63 dBr
Ref 10 dBm “ALE 20 oB SWT 60 ms 5.850000000 GHz

10 Markeér 1 [T1|]
—65_83 dBr

5 azonopon a2 I

[~C

|

- _10 Y

=0

DL —27 ¢Bm s

)

Canter 5.6 GHz 60 VHz/ Span 600 VHz

Date: 5.JAN.2022 16:03:30
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

12 TEST SETUP PHOTOGRAPHS

General Conducted Test Setup
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions, Less Than 30 MHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions, 30 MHz to 1000 MHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Radiated Spurious Emissions, Greater than 1 GHz
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